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Samples taken from this material were subjected to the tensile, and bend tests prescribed by

the Rules of this Society for.. Zoiler material with satisfactory results.

For identification of material see signed invoice attached hereto. H0e5046 .

RESULTS OF TESTS

; Charge : Total Tons per Extension
Date ;)f Test Item No. Test No. | Mark. Thickness. Breadth ,Ar“:? s Tas. S g 8rins, 25 Bend.
1934 il | MeMa Balls BaBe®  Kp. mﬁm 200n/n
PLARGIEG QUALITY
c 1

27/7 1 P5554D 11-T750 12,4 50.0 620.0 27.940 45.06 27.0 Good
- THE BND
1 Zisce,

54 Lges

Fee Yen

Expenses =
C.2Z2°\ SoPN

Suvvenor to Wond's Register.

This Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that :—

“While the Committee use their best endeavours to ensure that the functions of the Society are properly executed, it is to be understood that
neither the Committee nor the Society are under any circumstances whatever to be held responsible for any inaccuracy in any report oggsrtiﬁcate ; ¢
issued by the Society or its Surveyors, or in any entry in the Register Book or other publication of the Society or -'fﬁr'r\vapy‘jmﬁf: ofmdgﬁxqﬁ?:; ! ‘\N § 5
default, or negligence of the Surveyors, other Officers or Agents of the Society.” A e ;}1_,3 %‘\“
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